

CORTICOSTEROIDS USAGE IN THE INTENSIVE CARE UNIT: SPECIFIC RECOMMENDATIONS BASED ON RECENT EVIDENCE

AWAD AHA*, ABDELBAKY AM, SHOAIB MI, ELMASRY WG

Medical Intensive Care Unit, Rashid Hospital, Dubai Health, Dubai UAE *Corresponding author's email address: <u>ahmedhossam79@gmail.com</u>

(Received, 30th August 2023, Revised 27th September 2023, Accepted 23rd October 2023, Published 3rd November 2023)

ABSTRACT

Corticosteroids are a class of drugs that mimic the effects of cortisol, a hormone naturally produced by the adrenal glands. They exert a wide range of effects on the body's immune, metabolic, and inflammatory responses. In the context of critically ill patients in the intensive care unit (ICU), corticosteroids are frequently utilised due to their potent anti-inflammatory and immunosuppressive properties. In the ICU setting, corticosteroids are commonly employed to manage various conditions such as severe sepsis, acute respiratory distress syndrome (ARDS), exacerbations of chronic obstructive pulmonary disease (COPD), and adrenal insufficiency. Their mechanism of action involves suppression of pro-inflammatory cytokines, inhibition of leukocyte migration, and stabilisation of cell membranes, among other effects. The choice of corticosteroid, dosing regimen, and duration of therapy in the ICU depends on the specific clinical condition being treated and individual patient factors. For instance, corticosteroids such as hydrocortisone are often administered to attenuate the systemic inflammatory response and improve hemodynamic stability in the management of septic shock. Dosing may vary but commonly involves an initial bolus followed by continuous infusion or intermittent dosing. In ARDS, corticosteroids may reduce lung inflammation and prevent further tissue damage. Methylprednisolone is a commonly utilised corticosteroid in this context, with dosing typically initiated at a high dose and then tapered gradually based on clinical response. For patients with exacerbations of COPD, corticosteroids help to reduce airway inflammation and improve lung function. Oral or intravenous corticosteroids such as prednisone or methylprednisolone are often prescribed for a short duration during exacerbations. In cases of adrenal insufficiency, corticosteroid replacement therapy is essential to restore physiological cortisol levels and prevent adrenal crisis. Hydrocortisone is the corticosteroid of choice in this scenario, with dosing adjusted based on the degree of adrenal dysfunction and stress level. Despite their efficacy, corticosteroids are associated with a range of potential adverse effects, including immunosuppression, hyperglycemia, fluid retention, electrolyte abnormalities, and increased risk of infection. Therefore, carefully monitoring patients receiving corticosteroid therapy in the ICU is paramount, with adjustments to minimise risks while optimising therapeutic benefits. In summary, corticosteroids play a crucial role in managing critically ill patients in the ICU, offering potent anti-inflammatory and immunomodulatory effects. However, their use requires careful consideration of the underlying condition, patient characteristics, and potential adverse effects, with dosing and duration tailored to individual needs.

Keywords: Adrenal Insufficiency, Acute Respiratory Distress Syndrome (ARDS), Chronic Obstructive Pulmonary Disease (COPD) Exacerbations, Corticosteroids, Immunomodulatory, Septic Shock

Pharmacology and Basic Aspects of Corticosteroids:

Hormones called corticosteroids are produced from cholesterol in the adrenal cortex. They fall into two categories: glucocorticoids and mineralocorticoids. Corticosteroids play a role in multiple metabolic processes, such as water and electrolyte equilibrium, antiinflammatory qualities, blood pressure regulation, immunosuppression, and control of glycemic levels, among many others. Exogenous and synthetic corticosteroids display both mineralocorticoid and glucocorticoid qualities to different extents. Most circulating hormones attach to plasma proteins, including corticosteroid binding.

Globulin (CBG), albumin, and alpha-1 acid protein. Critically sick individuals (e.g., septicemia, severe burns, or acute myocardial infarction) have a fast reduction in CBG plasma concentration, leading to an increase in free glucocorticoids capable of controlling inflammation, gluconeogenesis, and stress. Cortisol's effectiveness may be impacted by adrenal insufficiency and corticosteroid resistance, leading to an aggravated and extended inflammatory response. Exogenous corticosteroids penetrate cells through the glucocorticoid receptor and act in the nucleus via binding to DNA, thus reducing the production of inflammatory chemicals. Moderate or high dosages may cause increased infection rates, leading to more extended ICU stays, prolonged ventilator time, and elevated mortality. Large doses can also cause myopathies, gastrointestinal bleeding, retention of fluids, and acute psychosis.

This article reviews corticosteroid pharmacology and provides evidence-based guidelines for ICU use.

Table 1: Drugs and Equivalent Dosage of Cor	ticosteroids
---	--------------

	Equivalent dose of glucocorticoid (mg)	Potency relative to hydrocortisone		Half-life (hours)	
		Anti-inflammatory	Mineralocorticoid		
Glucocorticoids					
Short-acting					
Hydrocortisone	20	1	1	7-12	
Intermediate-acting					
Prednisone	5	4	0.8	10-36	
Prednisolone	5	4	0.8	10-36	

[Citation: Awad, A.H.A., Abdelbaky, A.M., Shoaib, M.I., Elmasry, W.G. (2023). Corticosteroids usage in the intensive care unit: specific recommendations based on recent evidence. *Pak. J. Inten. Care Med.* **2023**: 24. doi: https://doi.org/10.54112/pjicm.v3i02.24]

Pak. J. Inten. Care Med., 2023: 24			Awad et al., (2023)		
Methylprednisolone	4	5	0.5	10-36	
Long-acting					
Dexamethasone	0.75	25	0.5	30-50	
Mineralocorticoid					
Fludrocortisone	N/A	15	130	25-35	

Septic shock

For more than 50 years, corticosteroids have been studied as a supportive treatment for septic shock. In the most recent metaanalysis, the relative risk (RR) for mortality at ninety days among individuals with shock evaluating hydrocortisone to placebo was 0.93. This value was 0.86 for using hydrocortisone and fludrocortisone and 0.96 when lacking fludrocortisone. Corticosteroids should be administered once a norepinephrine dosage of 0.25 mcg/kg/min is attained.

Community-acquired pneumonia

A randomised controlled investigation found that individuals suffering from severe community-acquired pneumonia (CAP) who received invasive or non-invasive mechanical ventilation using a minimum of 5 cm H2O of PEEP, high-flow nasal cannulas, PaO2/FiO2 fewer than 300, and Pneumonia Severity Index (PSI) of a minimum of 130 points had a lower mortality rate. The study indicated that patients using hydrocortisone had a lower mortality rate (absolute difference, -5.6%, 95% CI, -9.6 to -1.7; p=0.006)), fewer intubations 0.40 95% (HR. 0.59; CI, to 0.86), and Reduced usage of vasopressors (HR, 0.59; 95% CI, 0.43 to 0.82) (1). A meta-analysis found that corticosteroids decreased overall mortality among CAP (RR: 0.69, 95% CI: 0.53-0.89)), particularly in young patients (2, 3).

A review of the literature and meta-analyses found that administering 40 mg of prednisone twice per day for five days, followed by 40 mg every day for the following five days and 20 mg every day for the remaining eleven days, resulted in a lower mortality rate among individuals with pneumocystis jirovecii pneumonia (21 days) (RR 0.59, 95% CI, 0.41 to 0.85) (4).

COVID 19 Pneumonia

The RECOVERY trial on COVID-19 found that administering 6 mg of dexamethasone each day to patients getting oxygen supplementation or respiratory support reduced 28-day mortality rates in those having IMV (RR 0.64; 95% CI, 0.51 to 0.81) as well as those getting oxygen support (RR 0.82; 95% CI, 0.72 to 0.94) (5).

A meta-analysis evaluating the usage of corticosteroids in COVID-19 pneumonia patients found a reduction in mortality (OR 0.72, 95% CI 0.57-0.87)). This group had higher rates of viral clearance, superinfections, and antibiotic usage. (6).

Acute Respiratory Distress Syndrome (ARDS).

Corticosteroids should only be used in individuals with acute respiratory distress syndrome (ARDS) if the aetiology is CAP, COVID-19, pneumocystis jirovecii, or diffuse alveolar haemorrhage. Corticosteroids should not be started after 14 days of Invasive Mechanical Ventilation (IMV), and potential side effects such as immunosuppression and bacterial, fungal, parasitic, or mycobacterial infections should be monitored. (7)

Post-extubation laryngeal edema

If a patient fails the cuff leak evaluation but is otherwise ready for extubation, corticosteroid medication should be administered at least four hours before extubation. Giving four doses of 20 mg methylprednisolone over twelve hours reduces Postextubation laryngeal oedema (3% vs 22%, p < 0.0001), overall reintubations (4% vs 8%, p = 0.02), and reintubations due to laryngeal oedema (8% vs 54%, p = 0.005) (8).

COPD Exacerbation

The GOLD 2024 recommendations propose systemic corticosteroids for COPD exacerbations for a maximum period of five days and a daily dosage of 40 mg of prednisone. This therapy is equally successful when administered enterally or parenterally. (9). Corticosteroids can lower the incidence of recurrence and hospitalisations in COPD patients. Compared to placebo, there was a substantial improvement in lung function outcomes and a lower probability of unsuccessful treatment in both outpatient care and hospitalized patients (OR 0.48; 95% CI 0.35, 0.67), but no significant change in mortality. (10).

Acute Severe Asthma

Inhaled corticosteroids have long been proposed for treating aggravated asthma symptoms. This treatment offers benefits such as immediate symptom alleviation, lesser chance of severe asthma episodes, reduced hospitalisation, and prevention of oral corticosteroid use. (11). If inhaled corticosteroids do not help symptoms throughout an asthma attack, patients should consider taking oral corticosteroids. The suggested dose for prednisone is 40-50 mg/day for 5-7 days. (12). Corticosteroids may be administered intravenously, orally, intramuscularly, or inhaled during the first hour of emergency room admission for patients with asthma exacerbation. This approach has been demonstrated to cut hospitalisation risk by 50% (13).

Adrenal Crisis

Adrenal crisis or insufficiency is an immediate decline in health caused by absolute hypotension (systolic blood pressure less than 100 mmHg) that resolves with parenteral glucocorticoids. The signs and symptoms improve within two hours (14). There are no supervised clinical studies for this therapy. The administration of injectable hydrocortisone is recommended. The medication is given as a bolus shot of 100 mg IV or IM (while seeking IV access). After the first bolus, 200 mg of hydrocortisone should be given daily via continuous IV infusion or every six hours by IV or IM injection with a 50 mg dosage (15).

Bacterial Meningitis

A comprehensive review of randomised controlled trials on bacterial meningitis indicates that individuals treated with dexamethasone had considerably reduced incidence of severe hearing loss compared to placebo. (16). Corticosteroids effectively treated Streptococcus pneumoniae meningitis with a decreased fatality rate (RR 0.84; 95% CI: 0.72 to 0.98). Most trials used a four-day dexamethasone treatment (0.3 or 0.6 mg/kg/day) with four doses per day (16).

Tuberculous Meningitis

A systematic review and meta-analysis of randomised controlled trials on tuberculous meningitis found that corticosteroids lower mortality risk by twenty-five per cent between 2 months to 2 years of t (RR 0.75; 95% CI 0.65 to 0.87). Most studies used a one-month dexamethasone dosage decrease protocol, with the following distribution: In weeks 1 to 4, provide 0.4 mg/kg/day for seven days, 0.3 mg/kg/day for Seven days, and 0.1 mg/kg/day for seven days. (17).

Cysticercosis

To address widespread cerebral oedema caused by viable intraparenchymal neurocysticercosis, anti-inflammatory therapy with corticosteroids is recommended. This therapy is recommended before starting anti-parasitic medicines, with a strong to moderate recommendation. (18). For subarachnoid neurocysticercosis, high-dose steroids are recommended along with extensive antiparasitic treatment, and, in some instances, surgery is required. Although dosages are not entirely standardized, administering dexamethasone at 0.2 mg/kg/day is recommended (19). **Myxedema Coma and Thyroid Storm**

Myxedema coma is treated mainly with thyroid hormones. (20). For the management of myxedema coma, corticosteroids should be administered intravenously at suitable stress doses before

[Citation: Awad, A.H.A., Abdelbaky, A.M., Shoaib, M.I., Elmasry, W.G. (2023). Corticosteroids usage in the intensive care unit: specific recommendations based on recent evidence. *Pak. J. Inten. Care Med.* **2023**: 24. doi: <u>https://doi.org/10.54112/pjicm.v3i02.24</u>]

Pak. J. Inten. Care Med., 2023: 24

levothyroxine is given. (21) . It is important to emphasise that this suggestion lacks evidence from controlled clinical studies. To treat thyroid storm, start with a loading dose of 300 milligrams of hydrocortisone and then continue to 100 milligrams every 8 hours. (22). However, the data supporting this suggestion comes from something other than large-scale clinical research. A countrywide retrospective investigation found that corticosteroids do not increase

survival in thyroid storm individuals. Furthermore, they cause glycemic instability and an increased requirement for insulin. (23). **Alcoholic Hepatitis**

A comprehensive review and meta-analysis found that corticosteroid treatment (prednisolone 40 milligrams for a period of 28 days) significantly lowered death rates when compared with placebo (OR=0.58; 95% CI, 0.34-0.98; P=0.04) (24).

Disease	Dose
CNS tumor	Dexamethasone 6-24mg q/24hr
Bacterial meningitis	0.4-0.6mg/kg/day qid
Tuberculous meningitis	0.4mg/kg/day for the first week, then a reduction of 0.1mg/kg/week
Cysticercosis	Dexamethasone 0.2mg/kg/day
Exacerbated COPD	Prednisolone 40mg every day for five days
Exacerbated Asthma	Prednisolone 40to 50 mg every day for 5 -7 days
Diffuse alveolar hemorrhage	Methylprednisolone 30mg per kg per day for 3 to 5 days
Septic shock	Start when norepinephrine dose is >0.25mcg/kg/min
	 Hydrocortisone 50mg every six hours for seven days
	 Fludrocortisone 50mcg per oral every day
Alcoholic hepatitis	Prednisolone 40mg every day for 28 days
Myxedema coma	Hydrocortisone loading dose of 300mg followed by 100mg every eight hourly
Post-extubation laryngeal edema	Methylprednisolone 4 doses of 20mg over 12 hourly
Community-acquired pneumonia	Hydrocortisone 200 mg daily for 5-7 days
Pneumocystis jiroveci pneumonia	Prednisolone 40mg every 12 hours for five days, followed by 40 mg every day for five
	days, then 20mg every day for 11 days.
Covid 19 pneumonia	Dexamethasone 6mg every day for ten days
Adrenal crisis	Hydrocortisone, 100mg bolus, followed by 200mg every 24-hour
HELLP syndrome	- No significant betterment in clinical results for both mother and baby
	- Improvement in platelet count by betamethasone 12mg every 12 hours for
	two days
Fetal lung maturation in women at risk of pre-term	Betamethasone 12 mg IM every day for two days
birth	OR
	Dexamethasone 6mg IM every six hours for one day

Central Nervous System Tumors

Dexamethasone is currently used for the management of malignant brain tumours. It treats peritumoral oedema and symptoms associated with intracranial hypertension. Doses of four milligrams every six hours for 8 to 19 days have been shown to reduce peritumoral oedema volume by 26% on average. (25). A treatment plan of four milligrams per 6 hours for seven days, then a maintenance dosage of 4 mg/day till the patient underwent surgery or radiation, resulted in a 56% decrease in oedema volume (26).

Diffuse Alveolar Hemorrhage

Diffuse alveolar haemorrhage (DAH) is a severe pulmonary complication of autoimmune diseases like systemic lupus erythematosus, vasculitis with ant neutrophil cytoplasmic antibodies (ANCA), antiphospholipid syndrome, and anti-glomerular basement membrane syndrome. (27). Corticosteroids are indicated in around 98% of cases. Corticosteroids are primarily used to alleviate acute inflammation in the alveolar endothelial cells. (28). However, current treatment recommendations are founded on retrospective research and anecdotal findings. After the administration of high-dose corticosteroids, death rates still reach 50% (29).

HELLP Syndrome

According to a meta-analysis, there is no noticeable difference in clinical results for pregnant women and neonates suffering from HELLP syndrome. (30). Betamethasone at a dose of 12 mg per 24 hours for two days significantly improved platelet count compared to a placebo group. (31).

Fetal Lung Maturity in Women at Risk of Preterm Birth

periventricular leukomalacia (OR 0.65; 95% CI 0.47 to 0.92; p<0.001), and necrotising enterocolitis when compared to unexposed premature babies. Corticosteroids are most beneficial when used before one to seven days of a suspected high risk of premature birth. If administered less than 24 hours before delivery, their effects may be inadequate. (32). Betamethasone has been demonstrated to reduce intraventricular haemorrhage significantly. Treatment involves administering intramuscular betamethasone 12 mg every 24 hours for two doses or dexamethasone six milligrams every 6 hours for four sessions. (33) . An alternative approach is to provide 500 mg of hydrocortisone intravenously every 6 hours.

CONCLUSION

Corticosteroids are beneficial in treating numerous diseases in the ICU (Table 2). However, research studies are needed to determine the appropriate dosage and duration for autoimmune and endocrine problems.

DECLARATIONS

Data Availability statement

All data generated or analysed during the study are included in the manuscript.

Ethics approval and consent to participate Approved by the department concerned. Consent for publication Approved Funding

[Citation: Awad, A.H.A., Abdelbaky, A.M., Shoaib, M.I., Elmasry, W.G. (2023). Corticosteroids usage in the intensive care unit: specific recommendations based on recent evidence. *Pak. J. Inten. Care Med.* **2023**: 24. doi: <u>https://doi.org/10.54112/pjicm.v3i02.24</u>]

Not applicable

CONFLICT OF INTEREST

The authors declared the absence of a conflict of interest.

AUTHOR CONTRIBUTION

AHMED HOSSAMELDIN AHMED AWAD

Study Design, Review of Literature. Conception of Study, Development of Research Methodology Design, Study Design, Review of manuscript, final approval of manuscript.

AHMED MOHAMMED ABDELBAKY

Conception of Study, Final approval of manuscript. Manuscript revisions, critical input.

MOHAMMED IBRAHIM SHOAIB

Data entry and data analysis, as well as drafting the article. Coordination of collaborative efforts.

WAEL GHALY ELMASRY

Study Design, Review of Literature.

Manuscript revisions, critical input.

REFERENCES

Dequin P-F, Meziani F, Quenot J-P, Kamel T, Ricard J-D, Badie J, 1. et al. Hydrocortisone in severe community-acquired pneumonia. New England Journal of Medicine. 2023;388(21):1931-41.

Chaudhuri D, Nei AM, Rochwerg B, Balk RA, Asehnoune K, Cadena R, et al. 2024 Focused Update: Guidelines on Use of Corticosteroids in Sepsis, Acute Respiratory Distress Syndrome, and Community-Acquired Pneumonia. Critical Care Medicine. 2024:10.1097.

3. Salluh JI, Póvoa P, Soares M, Castro-Faria-Neto HC, Bozza FA, Bozza PT. The role of corticosteroids in severe community-acquired pneumonia: a systematic review. Critical Care. 2008;12:1-7.

Liebling M, Rubio E, Ie S. Prophylaxis for Pneumocystis jiroveci 4. pneumonia: is it a necessity in pulmonary patients on high-dose, chronic corticosteroid therapy without AIDS? Expert Review of Respiratory Medicine. 2015;9(2):171-81.

Group RC. Colchicine in patients admitted to hospital with COVID-19 (RECOVERY): a randomised, controlled, open-label, platform trial. The Lancet Respiratory Medicine. 2021;9(12):1419-26.

Estella Á, Vidal-Cortés P, Rodríguez A, Ojeda DA, Martín-Loeches I, Díaz E, et al. Management of infectious complications associated with coronavirus infection in severe patients admitted to ICU. Medicina Intensiva (English Edition). 2021;45(8):485-500.

Jayasimhan D, Matthay M. Corticosteroids in adults with acute 7. respiratory distress syndrome and severe pneumonia. BJA education. 2023;23(12):456-63.

Feng I-J, Lin J-W, Lai C-C, Cheng K-C, Chen C-M, Chao C-M, et 8. al. Comparative efficacies of various corticosteroids for preventing postextubation stridor and reintubation: a systematic review and network metaanalysis. Frontiers in Medicine. 2023;10.

Stoller JK. COPD exacerbations: Management. UpToDate UpToDate, Waltham, M. 2022.

Koarai A, Yamada M, Ichikawa T, Fujino N, Sugiura H. Treatment 10. with systemic corticosteroid versus placebo for exacerbations of COPD: A and meta-analysis. Respiratory Investigation. systematic review 2024:62(3):503-11.

Nakamura Y, Tamaoki J, Nagase H, Yamaguchi M, Horiguchi T, 11. Hozawa S, et al. Japanese guidelines for adult asthma 2020. Allergology International. 2020;69(4):519-48.

Michael K. A Comparison of Inhaled Fluticasone Versus Oral 12 Prednisolone in Children with Acute Severe Asthma: Government Mohan Kumaramangalam Medical College, Salem; 2020.

13. Hasegawa K, Craig SS, Teach SJ, Camargo Jr CA. Management of asthma exacerbations in the emergency department. The Journal of Allergy and Clinical Immunology: In Practice. 2021;9(7):2599-610.

Dineen R. Optimising steroid replacement in patients with adrenal 14. insufficiency: Royal College of Surgeons in Ireland; 2022.

Simpson H, Tomlinson J, Wass J, Dean J, Arlt W. Guidance for the prevention and emergency management of adult patients with adrenal

15.

insufficiency. Clinical Medicine. 2020;20(4):371. Rayanakorn A, Ser H-L, Pusparajah P, Chan K-G, Goh BH, Khan 16 TM, et al. Comparative efficacy of antibiotic (s) alone or in combination of corticosteroids in adults with acute bacterial meningitis: A systematic review and network meta-analysis. Plos one. 2020;15(5):e0232947.

Wang W, Gao J, Liu J, Qi J, Zhang Q. Clinical efficacy of 17. dexamethasone in the treatment of patients with tuberculous meningitis: a meta-analysis. Contrast Media & Molecular Imaging. 2022;2022.

18. Tanabe M, Schilling M, White A. Neurocysticercosis and other CNS helminthic infections. Neurological Complications of Infectious Diseases. 2021:225-54.

Takayanagui OM, Haes TMd. Update on the diagnosis and 19. management of neurocysticercosis. Arquivos de Neuro-Psiquiatria. 2022;80:296-306.

20. Mitchell-Brown F, Gates C. Myxedema coma: recognition and treatment. Nursing2023. 2022;52(7):17-21.

Donangelo I, Braunstein GD. Myxedema Coma. Endocrine 21 Emergencies: Recognition and Treatment. 2021:93-102.

22. Lechner MG, Angell TE. Severe Thyrotoxicosis and Thyroid Storm. Handbook of Inpatient Endocrinology. 2020:33-42.

23. Senda A, Endo A, Tachimori H, Fushimi K, Otomo Y. Early administration of glucocorticoid for thyroid storm: analysis of a national administrative database. Critical Care. 2020;24:1-9.

Louvet A, Thursz MR, Kim DJ, Labreuche J, Atkinson SR, Sidhu 24 SS, et al. Corticosteroids reduce risk of death within 28 days for patients with severe alcoholic hepatitis, compared with pentoxifylline or placebo-a metaanalysis of individual data from controlled trials. Gastroenterology. 2018;155(2):458-68. e8.

Huang S-H, Chuang C-C, Wang C-C, Wei K-C, Chen H-C, Hsu P-25 W. Risk factors for peritumoral edema after radiosurgery for intracranial benign meningiomas: a long-term follow-up in a single institution. Neurosurgical focus. 2022;53(5):E7.

Ahmed SS. Corticosteroids in neuro-oncology: management of 26. intracranial tumors and peritumoral edema. Corticosteroids-A Paradigmatic Drug Class. 2021.

Saha BK, Chong WH, Milman NT. Differentiation of idiopathic 27. pulmonary hemosiderosis from rheumatologic and autoimmune diseases causing diffuse alveolar hemorrhage: establishing a diagnostic approach. Clinical Rheumatology. 2022;41(2):325-36.

28. Park JA. Treatment of diffuse alveolar hemorrhage: controlling inflammation and obtaining rapid and effective hemostasis. International journal of molecular sciences. 2021;22(2):793.

Patel VK, Shirbhate E, Patel P, Veerasamy R, Sharma PC, Rajak 29 H. Corticosteroids for treatment of COVID-19: effect, evidence, expectation and extent. Beni-Suef University journal of basic and applied sciences. 2021;10:1-13.

30 Riancho-Zarrabeitia L, Lopez-Marin L, Cacho PM, López-Hoyos M, Barrio Rd, Haya A, et al. Treatment with low-dose prednisone in refractory obstetric antiphospholipid syndrome: a retrospective cohort study and metaanalysis. Lupus. 2022;31(7):808-19.

31 Assefa D, Gezahegn M. The Effect of Dexamethasone Treatment on the Outcome of Patients with Antepartum HELLP Syndrome: A Prospective Cohort Study.

32. Smith J, Murphy KE, McDonald SD, Asztalos E, Aviram A, Ronzoni S, et al. Timing of antenatal corticosteroids in relation to clinical indication. Archives of Gynecology and Obstetrics. 2022;306(4):997-1005.

Williams MJ, Ramson JA, Brownfoot FC. Different corticosteroids 33 and regimens for accelerating fetal lung maturation for babies at risk of preterm birth. Cochrane Database of Systematic Reviews. 2022(8).



Open Access This article is licensed under a Creative Commons Attribution 4.0 International License, which permits use, sharing, adaptation, distribution and reproduction in any medium or format, as long as you give appropriate credit to the original author(s) and the source, provide a link to the Creative Commons licence, and indicate if changes were made. The images or other third party material in this article are included in the article's Creative Commons licence, unless indicated otherwise in a credit line to the material. If material is not included in the article's Creative Commons licence and your intended use is not permitted by statutory regulation or exceeds the permitted use, you will need to obtain permission directly from the copyright holder. To view a copy of this licence, visit http://creativecommons.org/licen ses/by/4.0/. © The Author(s) 2023

[Citation: Awad, A.H.A., Abdelbaky, A.M., Shoaib, M.I., Elmasry, W.G. (2023). Corticosteroids usage in the intensive care unit: specific recommendations based on recent evidence. Pak. J. Inten. Care Med. 2023: 24. doi: https://doi.org/10.54112/pjicm.v3i02.24]